Last Updated - 04/21 SB-1-1 TN-775D Shovel Logger Parts Manual



Shovel Boom Parts and Assembly

Last Updated - 07/21

/ o
:
=

N ——

SB-1-2

TL/TN-775D Shovel Logger Parts Manual



Shovel Boom Parts and Assembly

X
OCoo~NOOCUPWNEM
m

PR R R R R
oAUl WNE O

17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

PART #
10841
18570
48473
48928
62507
62603
62602
62225
(Click Here)
60758
10728

48533
48928
48473
62636
(Click Here)
(See Description)
62429
(See Description)
62585
62584
62579
62577
48532
57748
(Click Here)
48391
62595
62597
62598
62596

62291
62427
62431
15563
10771
48663
48661
10805
62507
62504
(Click Here)
10402
10802
48662
(Click Here)
15550
15563
48530

Qry

EEPRPPMAPRANEL, OO

PR RPREPRRERRLREREDMRNRERREREO®OLR

P RARRRRUUVURRPRRLRNRRLRNNRRR

DESCRIPTION .....cccovvvnnnnnnnnnnnnenenns

CLAMP, SADDLE TOP - LL
WASHER, PIN RETAINING (BRAATZ)
PIN, MAIN BOOM TO UPPER

BUSHING, 5.00" OD x 4.00" ID X 5.00" L

CLAMP, SADDLE - TOP

TUBELINE, SHOVEL-LOGGER .75" X 219.0"
TUBELINE, SHOVEL-LOGGER 1.0" X 219.0"
WELDMENT, MAIN BOOM SHOVEL - TL775
Upper Turntable .....cccoovvevvieeviieecieeeee,

Last Updated - 07/21

................................................. SEE SECTION

WASHER, BURNED - HARDENED-MAIN BOOM PIN

NUT, NYLOCK - 2" (ZINC PLATED)
BOLT
PIN, STICK CYL CYLINDER - TL765

BUSHING, 5.00" OD x 4.00" ID X 5.00" L

PIN, MAIN BOOM TO UPPER
TUBELINE, LL STICK 1.0" X 111.0"

CYLINDER, STICK - TL765 (6.5 INCH DIA)

Stick Cylinder Bushing (Hydradyne Part # BB425500)

PIN ASSY, 9OMM X 25.50 - STK CYL MAIN

Bushing, Cylinder (Hydradyne Part # BB300400)

ASSY, LOWER CYL GUARD - SL

PLATE, CYLINDER STRAP - SHOVEL MAIN
PLATE, CYLINDER CLAMP - GAURD SHOVEL
PLATE, MAIN CYL GUARD - SHOVEL 775D

PIN, MAIN CYL BASE END
CABLE, CYLINDER - 19" - 765

CYLINDER, STICK - TL765 (6.5 INCH DIA)

MANIFOLD, MAIN BOOM - TL765

GUARD, ASSY CYL STICK - SHOVEL 775
PLATE, CYL GUARD -RH STICK SHOVEL
PLATE, CYL GUARD -LH STICK SHOVEL
PLATE, CYLINDER BASE -STICK SHOVEL

BOLT
WASHER

WELDMENT, SHOVEL HEEL - LEVELING

WELDMENT, 3.0 X 21.00 PIN ASSY
PIN ASSY, 90MM X 17.19

NUT, nylock - 5/8”

WASHER, SAE flat - 5/8”

BAR, DEBRIS FLAP HOLD-DOWN

RUBBER, DEBRIS FLAP- TAIL SWING

WASHER, FLAT -.625"
CLAMP, SADDLE - TOP
CLAMP, SADDLE - SHOVEL

WELDMENT, MAIN BOOM SHOVEL - TL775

BOLT - .375" X 1.25"
WASHER, FLAT - .5"
BAR, DEBRIS FLAP HOLD DOWN

CHIMNEY - TAIL SWING.......cccevviiiiiinnns

WASHER, SAE FLAT -.75"
NUT, NYLOCK - .625"

PIN, MAIN BOOM CYL BASE TO UPPER

SB-1-3

TL/TN-775D Shovel Logger Parts Manual



Shovel Boom Parts and Assembly

Last Updated - 07/21

€975 \BUIMDIQ JBWIOISND\JUSLND \ISPUIAD WOOG UIDW €975\ (552 0IAIaqUILL JOPUIAD HILLIIT) 285G Ld\S10801d §102\S1OIrOdd\:X

AW 140 | '133HS €9vSS

o1 s v e zgéoi oS INO¥OL NOILdI¥OS3a agswnNLavd | Ao [ 2
ININGTIM 1388vE 0010SvdL [ i
d mommm sloc/ve/vo | 9 m<;\wm,, mwwo gézé%z“w“s ONINIHOVW dO¥ T¥NH S0L0S¥dL I [
38 ONOMI ava | 326 C3ON ISMIIHIO ONINIHOVW ANV1D 8010S¥dL [ €
IIOULS .S ‘A0 WS/ B 408 .2/1 ¥ @ S S8 o 3w el NOLSId INO¥ 601067dL 1 v
" " SEOVARNS GNHOVWTIV NOLSId XOve 0L 10S¥dL [ S
ATGW3ASSY ¥IANITAD & FSIONY Y 3A331S NOIHSND £1201101 1 9
S ISOTONAL STVINILYW R L0 Sg71-14 005€ H9 2-85W LNINYDOT VLW TIV 8SW LNNT | /
00 ¥ %
e 10 T1ig 338 UL SNOILOV ONIHSNE 00v00£9S z g
WEBERS IRAS MHZ%Q@E é@%m VIRIELYW U MO s s o e/ 6719 DIAIIW SOHS 080X9LW SOHS | /I 6
ONIY dVNS VIdS YEE-WHM 1 0l
ONI¥ dVNS TValdS Z95-HM | I
Wy T1v4 13318 W TIVE z zl
SaTH 8l /1 X ONN8I-91/S ‘M3FDS 135 0570-81-50SSHS | ¢ €l
V-V NOILD3S M IM 13 1v3S 005£00SPS 1 [
JOVWYA ANV 40 3334
- v NIW.¥/€ LS
@0 @ D OG
(0057 H ¢
(WWS2® (Isz]es62o) - -
/ /\ /@ . L (Wwszp)
(.8/e€d \ > /
A \ /ey )
o wx_, 7
, {
ol /. /.
(osep B AA/ d
(erio K
S S86Y IOULS #S orv’ f—
SUSLL9 .
QILOVALIY 9L , dlva
AWVN INIdd
1304 03aN3LX3 130d 10313y FANLYNDIS
293000 #/e P ) 293000 .v/¢
\ \
A TYAO¥ddV ¥IWOLSND
a 19100298
) *ONILVY INIOr LNN/NOLSId "HOIW .
0oy \ew; - R - - S oo (SOHS 9LW) JA1 000°€8
Awlmf CONILVY NOIINTIFY ANVIO 'HOIW - »
191002°'Sy :QVOTLOVYLII XYW
) JA1005°64 :AVOT ANILXT XYW .
S VU046 VIYY LOVALTY .
cvUl 4G VIYY AN3LX3 .
1sd 000S ONILYY 33NSSIAd XYW .
SSOTD %0S MOV1d dNO10D
[ swao ] v AR LY OdEaNL [ 4] SNOILYDI4ID3dS ONI¥IINIONI ¥IANITAD)
aanouadv]  awa | NOWJROS3A [ ]

caonce

SB-1-4

TL/TN-775D Shovel Logger Parts Manual



Last Updated - 07/21

Shovel Boom Parts and Assembly

PYPSE \LQUIMLI( JSWOEH) \JUDUIND \JISPUIIND WOLY V4 PYPYY \IYS L VIUIDYWIL J9PUInD ] CBYY 1d \39910Id 5 LUCA\SLOEI Odd\-X 14U L -199HS  vYVey
140 1 133HS WY A z;éai 1 3v0s 3n0¥01 NOILdI¥OS3A ¥ITNNN L3V | 'ALO ['ON Wall
INIWQTIM 1333VE 001059dL [ [
d y9¥SS G10z/01/90 | € SvU/Sal €820 V/N SNINIHOVW d0¥ TYNH 50105941 [ z
A3 ONOMa awa | 3rs SAI€69°¢LL 1SSVW QEVANVIS NHOYW ONINHOVW ANV1D 80105941 ] €
GILON ISMAIHIO
i j SSIINN HSINH VARG . NOLSId INO¥3 60105941 i v
PIOALS .FS 'AOY WWOLL @ ‘FI0F.2/19 @ SOV GRSV 1TV oS NOLSId YO8 01105941 0 g
& FSTIONY TV 3AFITS NOIHSND 21105941 [ 9
ATBWISSY d3ANITAD m%,no 7 xww 310N 33§ H9 Z-06W LNNXDO1 VIIW TV 06W LNNT L L
S ANAA VAAAH | vewguess o0 o o e
s g (67019 ¥3d) saT-1d €21 67719 DI SOHS 00LX9LWSOHS | ST 3
OBYING TIOSEON!
NSO HYNAVS 89 520580 (6157Xv4 002287 (615 3NOHd IVId3LYW NG G aRmis ONIY dVNS ValldS SLV-WHM L ol
ONIY VNS TVIdS LIS-HM L Ll
SaT14 81 OT7/1 X ONNBI-91/S ‘MIIDS 135 | 0SZ0BIGOSSHS | ¢ zl
W9 11vE 13318 9W TIvE [ €l
o2 NSHLINN BLY108 w y 1 v3s 000LL0S9YS L vl
. K
‘gO¥ ANV LN NO 3INIT VW V-V NOILO3S
'S91-14 009 OL INOIOL ANVH d3dIM Im
‘SAV3IYHL
ANV LN OL ¥3¥007 QV3IHL
HIONIJLS WNIG3IW A1ddV .
NOLSId 30 3OV4 (00590 h
OL3SVIID ADVIE A1ddV
([0t Js927® = (88 j / / / (ot Tieer ) - o ) v
\ 8/ NV
(.d X \ ¥ u
\ \
&wm
D Z2y%
( -
® .
j————\—— PIOALS .¥§
Q3LOVAIFY.T/1 8L
dlva
AWVN INId
140d 1OV13Y FANLYNOIS
1404 G3aN3LX3 293002 .1 @
293000.1 ¢ NN
A 1VAO¥ddY ¥IWOILSND
\ \
491009°281
¥ Iw\ SONILVY INIOT INN/NOLSId HO3IW .
ovs R | wﬂ | _ VL _ <~ | o (SOHS 91W) 4a1 000'€8L
K v & oos ONILVY NOIINIIFY ANVIO 'HOIW -
DG D¢ 49100226 :AVOT LOVLIE XYW .
491 006'591 :AVOT ANILXI XYW .
Cvuly'8l VIV LoVl .
¢vul Z°ee (VIYV AN3LX3 .
1sd 0005 ONILVY 3NSSIdd XYW .
SSOTD %08 NOV1g :[NOTOD .
o | Py~ [ SNOILVYOI41D3dS ONINIINIONI ¥3ANITAD)
Grova] _ava | NoLINoSa T

SNOISIAY

14441

TL/TN-775D Shovel Logger Parts Manual

SB-1-5



Shovel Boom Parts and Assembly

Last Updated - 07/21

62295

BARREL SERVICE PART INCLUDES:
BARREL WELDMENT

FITTINGS

BUSHING/BEARING

VALVES

PLUGS

ANY SMALL COMPONENTS

ROD SERVICE PART INCLUDES:
ROD WELDMENT

FITTINGS

BUSHING/BEARING

SEALKIT SERVICE PART INCLUDES:
SEALKIT
ANY SNAP RINGS

GLAND SERVICE PART INCLUDES:
GLAND MACHINING

ANY SNAP RINGS

ANY SMALL COMPONENTS

"ALL OTHER COMPONENTS ARE SOLD AS
INDIVIDUAL SERVICE PARTS

SERVICE PART NUMBERS WILL BE ADDED TO BOM WHEN PROVIDED BY THE CUSTOMER.

e BARI
° \\

PREPRODUCTION CHANGE LOG

CHG # | DESCRIPTION [ oA [approvep]

-1 SEE SHEET | | - -

REL SERVICE PART

LOCK NUT
TORQUETO

GLAND SERVICE PART

ROD SERVICE PART

24 [ 1 SKM15010002 SEALKIT
23 [ HD002306 HIGH PRESSURE SPOOL; SHORT STEM
2| 8 0123995 DISC SPRING .500°0D X .255'ID
21 [ 1 0125755 DISC SPRING .492'0D X .244'ID
20 1 HD002308 PLUG, RELIEF THREADED, SAE#6 ORB PORT 30 FT-LBS
19| 1 DNH-112 SPIRAL SNAP RING
81 WHM-475 SPIRAL SNAP RING
17 | 1 393000020 PRESSURE RELIEF w/ANTI CAV 420 BAR (6090 PSI) 48 FT-LBS
16 2 GREASE 1/8" STR GREASE FITTING, 1/8" NPT 12 FT - LBS MAX
15 1 TL-C5-190-30 TEMPERATURE LABEL
14 | 1 N1470- 112 ORING, 70 DUROMETER 0.500" X 0.688" X 0.094'C/S
131 SHSSM16X 16 SET SCREW
12 | 2 HDO02049 M16 FLAT WASHER
11 | 21 | SHCSMI6X90 SHCS METRIC G12.9 173 FT-LBS (PER G10.9)
0] 2 BALL M6 STEEL BALL émm
9 | 2 | SHSS05-18-0.250 SET SCREW, 5/16~18UNC X 1/4LG SRR ToTERANCES
8 | 2 BBMO090100 BUSHING
7 1 TIM150117. CUSHION SLEEVE 5 4%
s | LNUT M75 ALL METAL LOCKNUT M75-2 &H SEE NOTE
5 [ 1 TIM150110 BACK PISTON LSS OTHEPISE HOTED
4 |1 TIM150109 FRONT PISTON AL MACHINED SURFACES
3 1 TIM 150108 GLAND MACHINING PRODUCT VERFICATION
2 |1 TPM150405 FINAL ROD MACHINING O SRR AT EAEED N
[ TPM150400 BARREL FINAL WELDMENT
MEM| QTY [ PARTNUMBER | TIMBERPRO PN DESCRIPTION TORQUE

PHONE[519) 485-2200  FAX:(519) 4850255
WS e | HYDRA DYNE B
TECHNOLOGY INC.

HEEL CYLINDER ASSEMBLY

@ 150mm BORE, @ 100mm ROD, 40.00" STROKE
MASS: 532.500 Ibs SEE | DATE: DWG NO.
DENSITY: 0250 bos/in'3 B | 2020-07-16 | 62295

WW,,.WMWW i“mm.mmm.cﬂbmﬂu" SCALE: 1:85 _uw><<z BY: BF. SHEET: 20F2

62295 SHEET: 20F2 £\

X:\PROJECTS\2020 Projects\P20-997 (62295 Timberpro Heel Boom Cylinder)\Cument\Custorner Drawing\62295

SB-1-6

TL/TN-775D Shovel Logger Parts Manual



